@ camPpeeLL Cart Assy. for Pro-Series
4 HAUSFELD Pressure Washers

BUILT TO LAST

SERIOUS DUTY.

Replacement Parts List

For Replacement Parts,
Call 1-800-330-0712

Please provide following

information:

- Model number

- Serial number (if any)

- Part description and number
as shown in parts list

12

Address parts correspondence to:
The Campbell Group
Attn: Parts Department

100 Production Drive

Harrison, OH 45030

Part No. for Model

Description PW2618
1 Base plate PMO038200AV 1
2 Pneumatic wheel PMO041000AV 2
3 Pushnut AL066300AV 2
4 5/16-18 Nut PMO031100AV 8
5 5/16-18 Rounded square neck bolt MJ101206AV 8
6 Handle PMO038400AV 1
7 Rubber bumper AL062300AV 2
8 1/4-20 x 3/4 Self-tapping screw MJ102100AV 2
9 Axle rod PMO038600AV 1
10 Frame PMO038500AV 1
11 Gun PMO005130AV 1
12 Lance PMO035140AV 1
13 Hose PMOO05001AV 1

IN454800AV 2/98



CAMPBELL
% HAUSFELD

BUILT TO LAST

SERIOUS DUTY.

Horizontal Pressure Washers

Pulvérisateurs de Lavage Horizontals

Hidrolavadoras Horizontales

PW261810LE, PW301500LE, PW303000LE

12

Replacement Parts List

For Replacement Parts,
Call 1-800-330-0712

Please provide following

10

information:

- Model number
- Serial number (if any)

- Part descripti

on and number

as shown in parts list

Address parts correspondence to:
The Campbell Group

Attn: Parts D

epartment

100 Production Drive

Harrison, OH

45030

Ref. Part No. for Models:
No. Description PW261810LE PW301500LE PW303000LE Qty.
1 Base plate PMO038200AV PMO038200AV PMO038200AV 1
2 Pneumatic wheel, knobby tread PMO041000AV PMO041000AV PMO041000AV 2
Pneumatic wheel, saw tooth tread WAO004900AV WAO004900AV WAO004900AV 2
3 Pushnut AL066300AV AL066300AV AL066300AV 2
4 5/16"-18 Nut PMO031100AV PMO031100AV PMO031100AV 8
5 5/16"-18 x 1-3/4" Rounded square neck bolt MJ101206AV MJ101206AV MJ101206AV 8
6 Handle PMO038410AV PMO038410AV PMO038410AV 1
7 Rubber bumper AL062300AV AL062300AV AL062300AV 2
8 1/4"-20 x 3/4" Self-tapping screw MJ102100AV MJ102100AV MJ102100AV 3
9 Axle rod PMO038600AV PMO038600AV PMO038600AV 1
10 Frame PMO038510AV PMO038510AV PMO038510AV 1
11 Gun PMO005133AV PMO005133AV PMO005133AV 1
12 Lance PMO035140AV PMO035170AV PMO035170AV 1
13 High pressure hose PMO005001AV PMO005001AV PMO005001AV 1
14 Pump (not shown) PMO041803S) PM041808S)J PM041808S) 1
15 Lance support hook PM070600AV PM070600AV PM070600AV 1
16 1/4" Lock washer MJ105700AV MJ105700AV MJ105700AV 1
17 Engine (not shown) PMO041902AV PMO004282AV PMO004289AV 1

For parts, product & service information
visit www.campbellhausfeld.com

IN454804AV 2/00



Pulvérisateurs de Lavage Horizontals Hidrolavadoras Horizontales

Pour des piéces de rechange ou de I'aide, composer 1-800-330-0712

S’il vous plait fournir I'information suivante:
-Numéro de modele

-Numéro de série (si applicable)

-Numéro et description de la piéce

Correspondance:
The Campbell Group / Parts Dept.
100 Production Drive

Liste de Piéces de Rechange Harrison, OH 45030 U.S.A.

Numero de Pieces pour Modeéles:
PW261810LE PW301500LE PW303000LE

Description

1 Plaque de base PMO038200AV PMO038200AV PMO038200AV 1
2 Roue a bandage pneumatique, semelle PMO041000AV PMO041000AV PMO041000AV 2
couvert de bosses
Roue a bandage pneumatique, semelle WAO004900AV WAO004900AV WAO004900AV 2
dent de scie
3 Ecrou de poussoir AL066300AV AL066300AV AL066300AV 2
4 Ecrou 5/16 po-18 PMO031100AV PMO031100AV PMO031100AV 8
5 Verrou carré coudé arrondi, MJ101206AV MJ101206AV MJ101206AV 8
5/16 po-18 x 1-3/4 po
6 Manche PMO038410AV PMO038410AV PMO038410AV 1
7 Pare-chos en caoutchouc AL062300AV AL062300AV AL062300AV 2
8 Vis a tole 1/4 po-20 x 3/4 po MJ102100AV MJ102100AV MJ102100AV 3
9 Tige d'arbre de roue PMO038600AV PMO038600AV PMO038600AV 1
10 Bati PMO038510AV PMO038510AV PMO038510AV 1
11 Pistolet PMO005133AV PMO005133AV PMO005133AV 1
12 Lance PMO035140AV PMO035170AV PMO035170AV 1
13 Tuyau haute pression PMO005001AV PMO005001AV PMO005001AV 1
14 Pompe (pas indiquée) PM041803S)J PM041808S)J PM041808S)J 1
15 Crochet du lance support PMO070600AV PMO070600AV PMO070600AV 1
16 Rondelle de blocage 1/4 po MJ105700AV MJ105700AV MJ105700AV 1
17 Moteur (pas indiquée) PMO041902AV PMO004282AV PMO004289AV 1

Para Ordenar Repuestos, Sirvase Llamar al Concesionario Mas
Cerano A Su Domicilio

Sirvase suministrarnos la siguiente informacion:
-NUmero del modelo

-NUmero de serie (de haberlo)

-Descripcién y numero del repuesto segun la
lista de repuestos

Puede escribirnos a:

The Campbell Group / Parts Dept.
100 Production Drive

Harrison, OH 45030 U.S.A.
Lista de Repuestos

Descripcion

No. de Pieces para Modelos:

PW261810LE

PW301500LE

PW303000LE

1 Placa de base PMO038200AV PMO038200AV PMO038200AV 1
2 Neumatico, estrias abultadas PMO041000AV PMO041000AV PMO041000AV 2
Neumatico, estrias adentadas WAO004900AV WAO004900AV WAO004900AV 2

3 Tuerca a presion AL066300AV AL066300AV AL066300AV 2

4 Tuerca de 7,9 mm (5/16")-18 PMO031100AV PMO031100AV PMO031100AV 8

5 Perno de cabeza redondeada de MJ101206AV MJ101206AV MJ101206AV 8

7,9 mm (5/16"-18) x 3,45 cm(1-3/4")

6 Mango PMO038410AV PMO038410AV PMO038410AV 1

7 Defensa de goma AL062300AV AL062300AV AL062300AV 2

8 Tornillo autoroscante de 6,4 mm MJ102100AV MJ102100AV MJ102100AV 3

(1/4")-20 x 19,1 mm (3/4")

9 Eje PMO038600AV PMO038600AV PMO038600AV 1
10 Armazoén PMO038510AV PMO038510AV PMO038510AV 1
11 Pistola PMO005133AV PMO005133AV PMO005133AV 1
12 Lanza PMO035140AV PMO035170AV PMO035170AV 1
13 Mangueras de alta presion PMO005001AV PMO005001AV PMO05001AV 1
14 Bomba (no se muestra) PMO041803SJ PMO041808SJ) PMO041808SJ) 1
15 Gancho de lanza soporte PMO070600AV PMO070600AV PMO070600AV 1
16 Arandela de seguridad de MJ105700AV MJ105700AV MJ105700AV 1

6,4 mm (1/4")
17 Motor (no se muestra) PMO041902AV PMO004282AV PMO004289AV 1




